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TEST REPORT
Repon Issued 10 . I
' ’
M/s. Balaji Action Buildwell ‘\
C34,C34A 10 D C3, C6A 1o C, Plot 5
X ““Eledeco Sideul Industrial-Park
(,-- ) Sitarganj, Udham Singh Nagar
- Uttarkhand- 262 405
"'TEST REPORT AS PER )§'5509:2000 (RA -2006) [WITH AMENDMENT NO(s) 3 |

ULR- TC691019000000302P : : :

REPORT NQ- KFSIPh)’[TcS!_inngIy/FRTIS 19519201 DATED: 03.12.2019

{lab Card No,) i ' )

PARL = AiPARTICULARS QF THE SAMPLE SUBMITTED;

{0) Nawreof S_amp]_c ] Laminated HDF Boards

(b) Grade/Variety/Type/Class/Size ¢tc. k Size:2133.6 x914.4 x 12mm-

‘ (©) Declared Values, it any % - )
(d) CodeNo, : i -
*(e) Batcl No» & Date of Mantfatture L -

() Quantity . ST No ,

{8) Date of Receipt = 16.10.19 ‘

(h) 8IS Seal : -
{  10's Signature T

() Any Other Information! Expiry dale, ifany  : ‘Color- Silver Grey

( ) (k) Date of commencemerit oftesting ! - 0741:19
o - W) . Date of completion bl texting : 29.11.19
: 1
LR - '\ . . .
Authorized 8 eSHAg Pe d@”bl , Authorized Signatory 0} I ”LU q
Sample. cell-In-Charge : Name: A A, Sblanki Name: Amitava Sil  °
§ Designation: Sr, Tech. Asst, . Designation: Officer-In-Charge
(K r A rq.' ) - »
- S~ ST 13891 23708, e Romy -
(. The test results ars relevan] fo the sample received for lesting. Endorsement ard 4% prodia. m@hm{m&%m hor
implied. h , g TR 0 5 A
2. Remnants of tested matsrial if-any will bé retained for a period of 6 months only ol thd Btk of 0e3d of test
3. Tmr?':l::;)on, in full or in part, shall not be jiubl\ished. ndvertised, used for commercial purpose or any legal action without
- our-specia) perinission in writing. e
4, For Test 81, No. 8 and 9 sample size has been taken for parallel to grain as per IS 1734:1983, X
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REPORT NO: KFSfl’hlecslin[‘/PlylFRTﬂ 195/19-20 IS 5509:2000 Date: 03.!2.2919
PART - B; SUPPLEMENTARY IN FORMATIONS; ¥
(a)  Reference 1o the sampling procedure, wherever i N.A.
npphicable
(h)  Supporting documents for the measurement taken : N.A,
P And resulis denived bike praphs, tables, skeiehes
) and’or photographs us spproprialé (o the 1est report
itany (To be atiached)
(¢} Deviations from test methods ng prescribed in t N.A,
relevant ISS/Work Instructions, ifany
PART - C TESTRESULT;
. MECHANICAL TESTING
1. Wood & Wood Products
(2). Plyboard
SI. ; Cl . Requirement as per
No. Tests No. Test Method 1S 5509:2000 Results
1 2 3 4 5 6
1" | Dimensions & Tolerances , il
{a) Length, mm . +6mm, - 0 mm + 3.06
(b) Width, mm, B +3mm,: 0 mm T+ 226
(c) Thickness, % !
(i) Less Than 6 mm 8 Annex A . 10% -
(ii) 6 mm and above .18 5509:2000 +5% +4:41 %
\ (d) Squareness, % Annex A 0.2 0,04
‘(e) Edge stmightness, % - 18 §509:2000 +0,2 .0.02

2 | Workmanship and finish .The finished plywood | The plywood s
! shall be reasonably clean reasonably clean to

9 = to handle and free of dirt | handle and free of

& stain other than any | dirt & stain

uniform - color - of - the

. flame retardant solution
3 | Moisture content % 122 1S 1734:1983 Max, 20 % 5.97
- - . (RA 2003) Part-1
4 | Flammability, min 1231 1S1734:1983 Min. 30 Minutes 101
= (RA 2003) Part-1 .
$ | Flame penciration, min 1232 1S 1734:1983 Min (15*Thickness/6) 223
(RA 2003) Part-1 Minutes
6 ln%vlnp min 1231 IS 1734:1983 Min 20 Minutes 39
L ) (RA 200)) Part-1 é ’,
p LIS Authorized Signdtory O 1,7—'U7
Name A A Solenki Name: Amitava Sil .
Designation: $¢, Tech, Asst.

Designation: Officer.In-Charge

B e T

‘ ot sy
MM ané 3w A ang ., ves WU
R, W1 19 s (afvaw)
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REPORT NO: KFS/Phy/Testing/Ply/FRT/5195/19-20 15 5509:2000 | Date: 03.12.2019
SL Cl, Requirement=as ey J
No. Tests No. Test Method per IS 5509:2000 Résults
1- 2 _ 3 4 5 6
7 | Resistance t0 water, Adhesion to 15:1734-1983 (RA | Min. Pass Standard Pass Standard - i
plies (3 cycles of 8 hr. @ 100 2 -2° 2003) Part-5 and [
C inwater & 16 hr. drying @ 65 & | 124 Part-6 4
2°C) ]
8 | Static Bending Strength ] |
Modulus of elasticity, N/mm? 124 1S:1734-1983 3
a) Average i (RA 2003) 5000 6914 |
b) Minimum individual Part-11 4500 6857 |
9 | Stati¢ Bendi trength
Modulus of rupture, N/mm’ 12.4 1S : 1734-1983
a) Average ) (RA 2003) 40 "52.66
b) Minimum individual Part-11 36 49.78
[}
os {9
Tested By: Authorized Signatory
Name: A.A, Solanki Name: Amitava Sil
Designation; St, Tech. Asst. Designation: Officér-In-Charge
: . . TR ﬁiu‘ﬂﬂ .
s TR ITE.H1.3ME. IR 2137, WeS WRA -
: : N L YR, I I s (9REm)

. SRR 700 051
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